
US-DOCS\150049523.14 

AGREEMENT NO. WR-25-1000

BETWEEN THE LOS ANGELES DEPARTMENT OF

WATER AND POWER AND

FOREST LAWN MEMORIAL-PARK ASSOCIATION

REGARDING RECYCLED WATER SERVICE AT 

6300 FOREST LAWN DRIVE, LOS ANGELES, CALIFORNIA 90068 



US-DOCS\150049523.14 

AGREEMENT NO. WR-25-1000
BETWEEN THE LOS ANGELES DEPARTMENT OF 

WATER AND POWER AND 
FOREST LAWN MEMORIAL-PARK ASSOCIATION 

REGARDING RECYCLED WATER SERVICE AT 
6300 FOREST LAWN DRIVE, LOS ANGELES, CALIFORNIA 90068 

RECITALS ....................................................................................................................... 1 

SECTION 1: TERMS AND CONDITIONS TO USE RECYCLED WATER ...................... 3 

[...]
Los Angeles, LADWP, the Board of Water and Power Commissioners, and all of 
their officers, employees, agents, and assigns and, at the option of LADWP to 
defend LADWP, the Board of Water and Power Commissioners, and any and all 
of their officers, employees, agents and representatives from and against any 
and all suits and causes of action, claims, charges, damages, demands, 



9
US-DOCS\150049523.14 

judgments, civil fines and penalties, or losses of any kind, or nature whatsoever 
(collectively, “Claims”), for death, bodily injury, or personal injury to any person, 
including Customer’s employees or agents, or damage or destruction to any 
property of either party hereto, or to any third person in any manner arising by 
reason of Customer’s use of recycled water, or in maintaining or operating the 
recycled water system on Customer’s Property, including but not limited to, harm 
resulting from ingesting said water, whether the harm occurs to Customer, its 
officers, agents, employees, or patrons, or to third parties regardless of their 
status on the Customer’s Property, and regardless of whether Customer knew, or 
in the exercise of due diligence could have known or foreseen the likelihood of 
the particular harm. The foregoing release, hold harmless and indemnity shall not 
apply to Claims to the extent arising or resulting from the sole negligence or the 
willful misconduct of LADWP occurring in the course of the performance of 
LADWP’s obligations under this Agreement.

8.3 In no event shall either Party be liable to the other Party for any special, 
consequential or indirect damages (including by way of illustration, lost revenues 
and lost profits) arising out of this Agreement or any obligation arising 
thereunder, whether in action for or arising out of breach of contract, tort, 
indemnity or otherwise. 

8.4 Any written notice under this Agreement shall be deemed properly given when 
delivered in person or two business days after being sent by registered or 
certified U.S. mail, postage prepaid, to the person specified below unless 
otherwise provided for in Agreement:

a. If to LADWP: 
Los Angeles Department of Water and Power
Water Resources Division – Director of Water Resources
111 North Hope Street, Room 1460
Los Angeles, California 90012

b. If to Customer:
Forest Lawn Memorial-Park Association 
1712 South Glendale Avenue 
Glendale, California 91205 
Attention: Darin Drabing, President and Chief Operating Officer 

8.5 Either Party may, by written notice to the other Party given in accordance with 
Section 8.4, change the name or address of the person to receive notices 
pursuant to this Agreement. 

8.6 Nothing herein shall be deemed a waiver of Customer’s rights, including its rights 
under the California Constitution, to challenge any proposed or adopted rates, or 
rate changes or any plans or proposals related to the use of water. 



10
US-DOCS\150049523.14 

8.7 This Agreement may be executed in one or more counterparts, and by the
parties in separate counterparts, each of which when executed shall be deemed
to be an original but all of which taken together shall constitute one and the same
agreement. The parties further agree that facsimile signatures or signatures 
scanned into.pdf (or signatures in another electronic format designated by 
LADWP) and sent by e-mail shall be deemed original signatures. 

8.8 Each person signing this Agreement on behalf of a Party hereto warrants and 
represents that he or she has authority to sign on behalf of said Party, and that 
this Agreement has been validly authorized and constitutes a legally binding and 
enforceable obligation of said Party. 

8.9 This Agreement shall be governed by the laws of the State of California without 
reference to its conflicts of laws provisions. In case any one or more of the 
provisions contained in this Agreement shall be deemed invalid, illegal, or 
unenforceable in any respect by a court of competent jurisdiction, the validity, 
legality and enforceability of the remaining provisions contained herein or therein 
shall in no way be affected or impaired thereby and shall be enforceable to the 
maximum extent permitted by law. The captions and headings in this Agreement 
are inserted only as a matter of convenience and for reference, and they shall in 
no way be deemed to define, limit or describe the scope of this Agreement or the 
intent of any provision thereof. In the event any party hereto should commence 
an action against any other party hereto, to enforce any obligation set forth 
herein, each Party shall bear its own cost of litigation, including attorney fees. 



US-DOCS\150049523.14

IN WITNESS WHEREOF, the Parties hereto have caused this Agreement to be 
executed by their duly authorized representatives.

DEPARTMENT OF WATER AND POWER
OF THE CITY OF LOS ANGELES BY

BOARD OF WATER AND POWER COMMISSIONERS

By: ________________________________________
JANISSE QUIÑONES

Chief Executive Officer and Chief Engineer

Date: ______________________________________

And: _______________________________________
CHANTE L. MITCHELL

Board Secretary

APPROVED AS TO FORM AND LEGALITY 
HYDEE FELDSTEIN SOTO, City Attorney 
By 

John A Carval 
Deputy City. ttorney 
Date: June 10, 2025 



US-DOCS\150049523.14 

IN WITNESS WHEREOF, the Parties hereto have caused this Agreement to be 
executed by their duly authorized representatives.

FOREST LAWN MEMORIAL-PARK ASSOCIATION

By: ________________________________________ 
DARIN B. DRABING

President & CEO 

Date: ______________________________________ 



A-1
US-DOCS\150049523.14 

ATTACHMENT A

Regional Water Quality Control Board – Los Angeles Section
Order No. R4-2011-0035 - Water Recycling Requirements for Title 22 Recycled Water 
issued to Los Angeles-Glendale Water Reclamation Plant (LAGWRP)



State of California 
CALIFORNIA,REGIONAL WATER QUALITY CONTROL BOARD 

LOS ANGELES REGION 

ORDER NO. R4-2011-0035 
AMENDING ORDER NO. R4-2007-0007 

(File No. 68-085) 

WATER RECYCLING REQUIREMENTS 
FOR 

TITLE 22 RECYCLED WATER 

ISSUED TO 

CITY OF LOS ANGELES • 

(Los Angeles-Glendale Water Reclamation Plant) 

The California Regional Water Quality Control Board, Los Angeles Region, (Regional Board), 
finds: 

· PURPOSE OF ORDER 

1. • The City of Los Angeles operates the Los Angeles.-Glendale Water Reclamation under 
Order No. 86-16 issued on March 24, 1986. Order No. 86-16 was readopted without 
changes under blanket Order No. 97-072 on May 12, 1997. Order No. 86-16 is a Master 
Waste Discharge Requirements (WDRs) and Water Recycling Requirements (WRRs). At 
the request of the City, these WRRs are being separated from the WDRs. This Order 
now becomes a stand alone Water Recycling Requirements and is being reissued to the 
City pursuant to California Water Code section 13523. This Order prescribes the limits 
for the • recycled water and the City's responsibilities for the production, distribution, 
monitoring, and application of recycled water. The City is also responsible for processing 
individual end-users' applications, inspecting point-of-use facilities, and ensuring end­
users' compliance with the water recycling requirements. contained in this Order. The 
actual delivery of recycled water to end-users is subject to approval by the California 
Department of Health Services (OHS), and/or its delegated loc'al health agency. Los 
Angeles-Glendale Water Reclamation Plant (WRP) discharges tertiary treated water to 
the Los Angeles River that is currently regulated under a separate Waste Discharge 
Requirements and National Pollutant Discharge Elimination System (NPDES) Permit No. 
CA0053953, Order No. R4-200ff-0092, adopted by this Regional Board on December 14, 
2006. The potential percolation of .constituents to groundwater as a result of reusing 
recycled water is regulated under a separate Waste Discharge Requirements, Order No. 
R4-2007-0006. 

DESCRIPTION OF FACILITY AND TREATMENT PROCESS 

· 2. The City of Los Angeles operates the Los Angeles-Glendale WRP located at 4600 
Colorado Boulevard, Los Angeles, California, and treats wastewater generated from the • 
cities • of Glendale, Burbank, Los Angeles, La Canada-Flintridge, and from t_he Los 
Angeles Zoo. The plant has a dry weather design capacity of 20.0 million gallons per day 
(mgd). All or a portion of the treated municipal wastewater may be reused for irrigation in 

1 
Adopted: February 3, 2011 



City of Los Angeles 
Los Angeles-Glendale Water Reclamation Plant 
Water Recycling Requirements for Title 22 Recycled Water 

Order No. R4-2011-0035 amending 
Order No. R4-2007-0007 

File No. 68-085 

Griffith Park, general park and golf course irrigation, fire fighting uses, impoundments, 
and dust control at permanent facilities. Permanent facilities would include, but not be 
limited to, horse ranches, open fields, and fairgrounds. The City of Glendale's irrigation 
and industrial projects are also served by Los Angeles-Glendale WRP. 

3. Treatment consists of bar screens, primary sedimentation, activated sludge biological 
treatment, secondary sedimentation, filtration, chlorination, and dechlorination. The 
sludge from the primary and secondary treatment processes, and filter backwash are 
returned to the North Outfall Interceptor sewer line for treatment at the City of Los 
Angeles Hyperion Treatment Plant. 

4. Modifications to the Treatment Plant: Los Angeles-Glendale WRP made changes to its 
treatment system to conduct a pilot study on nitrification and de-nitrification (NON) 
process that would limit the nitrogen compounds in its effluent, as required by nitrogen 
TMDL, Resolution No. R4-2003-009, adopted by Regionai Board on July 10, 2003. Los 
Angeles-Glendale WRP is making changes to its Wastewater Treatment Plant to achieve 
compliance with the nitrogen compounds by September 2007. Currently, Los Angeles­
Glendale WRP is in compliance with the total nitrogen limitation prescribed in the existing 
WRRs. 

Recycled Water Distribution System 

5. The Los Angeles-Glendale Water Reclamation Plant (LAG) provides treated water to the 
Cities of Los Angeles and Glendale for distribution to reclaimed water customers. Los 
Angeles Department of Water ~nd Power (LADPW) major customers include Griffith Park 
.(parkland and two golf courses), Forest Lawn Memorial Park, Mount Sinai Memorial Park, 
Lakeside Golf Course and MCA/Universal Studios. Water is used primarily for irrigation. 
Glendale's major customers of reclaimed water include Glendale-Greyson Power Plant, 
Scholl Canyon Park, Scholl Canyon Landfill, Scholl Canyon Golf Course and Glendale 
Sports Complex. Water is used primarily for irrigation and cooling water. Recycled water 
may also be used for dust control at permanent facilities. Plans are currently underway to 
expand reclaimed water service south and east of LAG. 

Treated water is generated by LAG continually, but not always at rates demanded by 
Reclaimed Water customers. As water is generated, it is temporarily ,stored in a common 
tank used by both LADWP and Glendale. Water distributed by the system roughly varies 
from 2 mgd in the winter months to 5 mgd in the summer months (both flows on monthly 
averages). Distribution of reclaimed water is higher in the .late evening to early morning 
hours compared to daytime use. 

The LADPW and Glendale operate five (5) product water pumps at LAG to fill a recycled 
water storage tank · (2 million gallon capacity) at the beginning of the recycled water 
distribution system. Each pump is 600 horse power, 4500 gpm and VFD driven. There 
are provisions to install three additional pumps to facilitate future expansion. Sodium 
bisulfite is metered by LADWP into the water pumped to the storage tank to partially de~ 
chlorinate the treated water from LAG. 

2 



City of Los Angeles 
Los Angeles-Glendale Water Reclamation Plant 
Water Recycling Requirements for Title 22 Recycled Water 

Order No. R4-2011-0035 amending 
Order No. R4-2007-0007 

File No. 68-085 

Water fror:n the LADWP storage tank is distributed by gravity flow to LADWP customers 
and to the City of Glendale. Glendale uses a network of pump stations to pump water to 
five smaller storage tanks (0.13 to 0.30 million gallon capacity). Water is distributed by 
gravity to end users from these tanks. 

LADWP controls the product water pumps remotely and would normally shut down the 
pumps after verbal confirmation.that product water exceeded permit limits. LAG has the 
capability of shutting down the pumps locally if necessary. 

APPLICABLEPLANS, POLICIES AND REGULATIONS 

6. Title 22 of the California Code of Regulations - The OHS established criteria for using 
recycled water. • These criteria are codified in Title 22, California Code of Regulations, 
Chapter 3 Water Recycling Criteria, including such requirements as Sources of Recycled 
Water, Uses of Recycled Water, and Use of Area Requirements, etc. The OHS adopted 
revised Water Recycling Criteria that became effective on March 20, 2001. Applicable 

• criteria are prescribed. in this Order, In a letter dated August 10, 2010, California 
Department of Public Health finds that recycled water for dust control at permanent 
facilities is an appropriate and safe use, and recommends that the Regional Board 
approve such use. 

) 

7. The State Board adopted Resolution No. 77-1, Policy with Respect to Water Reclamation 
in California, which includes principles that encourage and recommend funding for wa.ter 
recycling and its use in water-short areas of the State, On September 26, 1988, the 
Regional Board also_ adopted Resolution No. 88-012, Supporting Beneficial Use of 
Available Reclaimed Water in Lieu of Potable Water for the Same Purpose, which 
encourages the beneficial use of recycled wastewater and supports water recycling 
projects .. 

8. A February 24, 2004 State Board memorandum from Celeste Cantu to the Regional Board. 
Executive Officers entitled "Incidental Runoff of Recycled · Water'', provided 
recommendations regarding regulatory management of incidental runoff. The 
memorandum stated: To further the goal of maximizing the use of recycled water, the 
water quality laws should be interpreted in a manner that is consistent with the intent of the 
Legislature to promote recycled water use. Consequently, incidental runoff from recycled 
water projects should be handled as follows: 

A. • Where reclamation requirements prohibit the discharge of waste to waters of the 
State and discharges are not expected to occur, occasional runoff should not trigger 
the need for either an individual NPDES permit or enforcement action. 

B. If discharges from reclamation project area occur routinely, such· discharges can be 
regulated under municipal storm water NPDES permit in most cases . 

. C. In limited cases, where necessary to address a water quality concern, discharges of 
recycled water to surface waters may be regulated under an individual NPDES 
permit. . A NPDES permit, however, should not be issued unless necessary to 
achieve water quality objectives. 

3 



City of Los Angeles 
- Los Angeles-Glendale Water Reclamation Plant 

Water Recycling Requirements for Title 22 Recycled Water 

Order No. R4-2011-0035 amending 
Order No. R4-2007-0007 

File No. 68-085 

The memorandum also describes the framework for regulating incidental runoff from 
irrigation systems and from storage ponds without issuing such a NPOES permit. 

9. Section 13523 of the California Water Code provides that a Regional Board, after 
consulting with and receiving recommendations from OHS or its delegated local health 
agency, and after any necessary hearing, shall, if it determines such action to be 
necessary to protect the health, safety, or welfare of the public, prescribe water recycling 
requirements for water that is used or proposed to be used as recycled water. Section 
13523 further provides at a minimum, that the recycling requirements shall include, or be 
in conformance with, the statewide water recycling criteria established by OHS pursuant to 